Annexure-1-A

List of Equipment for Covid Care Centre

Equipment COVID Care Centre (CCC)

Sr. No
1| Beds Standard Hospital Beds
2 | Pulse oximeter 1 Per 10 beds
3| Crashcart 1
4 | Self-Inflating resuscitation bag 1
5| Glucometer 2
6 | BLSambulance 1
7 | Stethoscope 2
8 | Digital B.P Apparatus 1 per 15 beds
9 | Digital Thermometer 6
10 | Mattress 1 per bed
11| Refrigerators 165 Litres 1
12 | LED Torch Light 1
As per requirements of the
13 | Blankets/mattress/bed sheet beds
Automated External Defibrillator (AED) (if not already
14 | included in crash cart) 1
15 [ Mobile bed screens 2
16 | Sputum can, bed pan, urine pot One per 10 beds
Wheelchair/ patient transfer trolley with side rail One each
17
5 litre oxygen concentrator or oxygen cylinder 2

18




Annexure-1 B

List of Consumables for Covid Care Centre

Sr. No Consumables for COVID Care Centre (for 1 month’s consumption)

1 Complete PPE kit 200

2 N-95 masks 200

3 Medical triple layer masks 3000

4 Non sterile Gloves, examination 200

5 Gloves, heavy duty 60

6 Face shield 200

7 Bio-hazardous bags 150

8 Glucometer strips (1000 strips with each glucometer in 1
packets of 50 and lancets)

9 Oxygen Cylinders B Type with trolley, regulator, flow meter 2
humidifier

10 Ortho Toludine Solution for refill (1 litre Bottle) 1

11 Soap/ handwash 10 (as per

requirement)

12 IV stands 2

13 Oxygen face mask, nasal prongs, Non-rebreather mask 5 each

14 Commode chair 1




Annexure 1C

Drugs, testing kits and other consumables

Sr. No Drugs, testing kits and other consumables for COVID Care Centre (for 1 month’s
consumption)

1 Paracetamol (650 mg) 5000

2 Hydroxychloroquine (400 mg) 500

3 Ivermectin (12 mg) 200

4 Antihistamines / Anti-tussives / multivitamins/ IV fluids As per requirement

5 MDI / DPI Budesonide / respules 50

6 Drugs for management of non-communicable diseases As per requirement

7 Rapid antigen testing kits 1000

8 Alcohol-based hand sanitizer (250 ml) 50

9 1% Sodium Hypochlorite solution (1 litre) 30

10 Standard IEC materials on COVID-19 1 set per center

11 Drugs for Gl symptoms (drugs for gastric acidity e.g. PPIs, As per requirement
anti-emetics, anti-diarrheals, ORS)

12 Analgesic antipyretic (Ibuprofen 400 mg, naproxen 250 As per requirement

mg)




